C26L Enclosure for Simracing Wheel with Magnetic Paddle Shifters

Prints (0)

Description

DIY C26L Inspired Enclosure with Magnetic Paddle Shifters

Files included:

  • Main Body
  • Back Cover
  • Shifter - Main Body
  • Shifter - Lever
  • Shifter - Paddle

Minimum Print Settings:

  • 0.2 Layer
  • 60%+ Infill

PARTS REQUIRED FOR ASSEMBLY:

  • 40mm M5 Countersunk Screws
  • 30mm M3 Hexagonal Socket Head Cap Screws
  • 13mm Waterproof Push Buttons
  • 7mm Rotary Encoders
  • M3 Nuts
  • Carbon Vinyl (if desired)

PARTS REQUIRED FOR PADDLE SHIFTERS 

  • 12x2mm Neodimium Magnets
  • Micro Lever Switches AC 125 1A
  • 10mm M3 Hexagonal Socket Head Cap Screws
  • 30mm M3 Hexagonal Socket Head Cap Screws

FOR PERSONAL USE ONLY - NON COMMERCIAL - NOT FOR RESALE

COPYRIGHT FOX SIMRACING HARDWARE 2019 - ALL RIGHTS RESERVED

You cannot sell the digital model, a derivative or adaptation of the model, nor can you sell prints of the model.

Design Files

File Size

Shifter - Paddle.stl
120 KB
Shifter - Lever.stl
135 KB
Shifter - Base.stl
236 KB
Main Body.stl
940 KB
Back Cover.stl
350 KB

Comments

Your browser is out-of-date!

Update your browser to view this website correctly. Update my browser now

×